
Spare parts
Ersatzteile
Pièces détachées
Reserve onderdelen
Repuestos
Reservdelar

IPL, DT22 HNR CE, 966068601, 2010-02

DT22HNR  CE

HIPL2010_16



FRAME

12

3
4

5

7

9

10

11

12

13

14

15

16

17 18
19

21

22

23

24

25

26

6

29

31

32

33

35

36

37

38

39

40

41

42

43
46

47

27

3

4

52

29

12

7
6

3

4

3

19

2443

2346

24

8

20

28

30

34

44

45

40

48

24

40

49
50



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

FRAME

525 8585011..   .... 1 .... BODY

539 9769412..   .... 2 .... HCS 3/8-16 x 1¼

539 9769793..   .... 4 .... NUT 3/8-16 NYLOC

539 9906924..   .... 7 .... WASHER 5/16

539 1068475..   .... 2 .... BUSHING

539 9905506..   .... 2 .... WASHER, ½

539 1013327..   .... 2 .... HCS ½-13 x 2¾

539 9906278..   .... 6 .... HCS 5/16-18 x 1¼

539 1004889..   .... 2 .... BEARING FLANGE C.I.

539 10043910..   .... 1 .... BELT

539 10680511..   .... 1 .... LINKAGE

540 07505112..   .... 4 .... WHEEL, 8 x 1.75

539 11031113..   .... 1 .... IDLER PULLEY, HYDRO'S

539 10664314..   .... 1 .... REAR FLAP

539 10675915..   .... 1 .... AXLE, FRONT

539 10051116..   .... 1 .... PULLEY, 7"

539 99063717..   .... 2 .... HCS 3/8-16 x 2½

539 99061318..   .... 4 .... NUT 3/8-16 WHIZLK

539 99071719..   .. 10 .... NUT 5/16-18 NYLOC

539 10048220..   .... 1 .... BUSHING

539 99065521..   .... 1 .... HCS 3/8-16 x 1½

539 10667222..   .... 1 .... FLAP ROD

539 99003723..   .... 4 .... PIN ¾ COTTER

539 99058024..   .. 12 .... HCS ¼-20 x ¾

539 10675425..   .... 1 .... SHAFT GUARD

539 10807026..   .... 1 .... BELT GUARD, CE

539 10677227..   .... 1 .... BACKING PLATE

539 10684928..   .... 1 .... CABLE

539 99062529..   .... 2 .... NUT ½-13 JAM

539 10806730..   .... 1 .... IDLER, ARM

539 99058831..   .... 1 .... HCS 3/8-16 x 2

539 99066932..   .... 4 .... HCS 5/16-18 x 1¾

539 99018733..   .... 4 .... LOCKWASHER 5/16

540 00005834..   .... 1 .... WHEEL, 10x1.75 DRILLED

540 05340135..   .... 1 .... WHEEL, 10 x1.75 w/ BSHNG

539 10666336..   .... 1 .... REAR AXLE

539 10927337..   .... 1 .... PIN ROLL ¼ x 1 1/8

539 00031938..   .... 2 .... BEARING 5/8 w/ COLLAR

539 00032139..   .... 4 .... BRG FLANGETTE 5/8 2 BOLT

539 97697840..   .... 2 .... NUT ¼-20 NYLOC

539 91006141..   .... 1 .... KEY ¼ SQ x 1 1/8

539 97695642..   .... 2 .... KPSS 5/16-18 x 3/8 SET

539 99059843..   .... 6 .... WASHER ¼

539 99029744..   .... 1 .... COTTER PIN 1/8 x 1½

539 97698245..   .... 1 .... WASHER 5/8 SAE

539 99005246..   .... 6 .... WASHER ¼ SPLIT LOCK

539 10814747..   .... 6 .... KNURLED INSERT ¼-20

539 10803748..   .... 1 .... SKID PLATE

539 10675749..   .... 1 .... REAR  CO v ER

539 99007250..   .... 4 .... HCS  ¼-10 X 5/8



HANDLE

1

2

3 4

5

8

10

11
12

13

14

15

16

17

18

20

21

22

23

24

7

18

15

18

17

9

19

6



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

HANDLE

539 1067581..   .... 1 .... HANDLE

539 0525612..   .... 2 .... GRIP, FOAM

539 1066883..   .... 1 .... CABLE TAB

539 9906394..   .... 1 .... HCS ¼-20 x 1½

539 9769785..   .... 1 .... NUT ¼-20 NYLOC

539 1004816..   .... 2 .... KNOB

539 1004727..   .... 2 .... RHSNB 5/16-18 x 1¼

539 1005568..   .... 2 .... PIN

539 9906929..   .... 3 .... WASHER 5/16

539 10676010..   .... 1 .... BAIL

539 10675511..   .... 2 .... HANDLE SIDE

539 97652612..   .... 1 .... GRIP, LE v ER

539 10677013..   .... 1 .... LE v ER

539 99063714..   .... 1 .... HCS 3/8-16 x 2½

539 99051715..   .... 4 .... WASHER 3/8

539 97643816..   .... 1 .... SPRING

539 99056317..   .... 6 .... HCS 3/8-16 x 1

539 97697918..   .... 7 .... NUT 3/8-16 NYLOC

539 10256319..   .... 2 .... LANYARD

539 10676820..   .... 1 .... HEIGHT PLATE

539 10806821..   .... 1 .... HCS 3/8-16 x ½ BUTTONHD

539 10874622..   .... 1 .... NUT 3/8-16 ACORN

539 99020923..   .... 1 .... HCS 5/16-18 x 1

539 99071724..   .... 1 .... NUT 5/16-18 NYLOC



FLAIL BLADE

1

2

3 4

5



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

FLAIL BLADE

539 106639  ... 1 .... FLAIL ASSY (COMPLETE)

539 1066411..   .... 1 .... SHAFT

539 0051872..   .. 32 .... BLADE

539 1005263..   .. 56 .... SPACER

539 1066424..   .... 4 .... BLADE  SHAFT

539 1019495..   .... 8 .... E -RING  ½"



DELTA BLADE

1

2

3

4

5

7

8

9

6



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

DELTA BLADE

539 107184  ... 1 .... DELTA ASSY (COMPLETE)

539 1066501..   .... 1 .... DELTA SHAFT

539 1066532..   .... 2 .... END SPACER

539 1005303..   .... 2 .... JAM NUT w/ SET SCREW

539 1066524..   .. 14 .... SPACER-LONG

539 1066515..   .. 15 .... BLADE PLATE

540 0059666..   .. 30 .... DELTA BLADE

539 1080567..   .. 60 .... HCS ¼-20 x ¾ GR8

539 9907618..   .. 60 .... NUT ¼-20 CTRLK

539 0004079..   .. 60 .... WASHER ¼ LK INTNL TOOTH



SPRING REEL

1

2



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

SPRING REEL

539 107185  ... 1 .... SPRING REEL (COMPLETE)

539 1066831..   .... 1 .... SHAFT

540 1081192..   .... 2 .... SPRING W/HARDWARE SET 
(42 SPRINGS)



DECALS

1

2

3

4

5

7

6

8

9

10



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

DECALS

539 1073111..   .... 1 .... DECAL, CE

539 1072442..   .... 1 .... DECAL, HANDLE PIN

539 1073593..   .... 1 .... DECAL, SAFETY GRAPHICS

532 4220114..   .... 1 .... DECAL, CROWN

540 2000765..   .... 1 .... DECAL, DANGER FOOT

539 1080646..   .... 1 .... DECAL, DEPTH

532 4220127..   .... 1 .... DECAL, HUSQ vARNA

539 1073618..   .... 1 .... DECAL, SOUND POWER

525 2479029..   .... 1 .... DECAL, DT22

525 85970110..   .... 1 .... DECAL, CE 966068601



ACCESSORIES
SEEDER

1

2

3

4

8

9

1011

12
13

14

15

16

17

18

19
20

21

22

23

24

25

6

7

7

5

5

7

5

5

4

7

7

4

4

7



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

ACCESSORIES

539 1093741..   .... 1 .... SEEDBOX

539 1066612..   .... 2 .... AGITATOR

539 1084953..   .... 2 .... SCREW #8-32 x 3/8 SELF TAP

539 9905804..   .. 12 .... HCS ¼-20 x ¾

539 9905985..   .. 20 .... WASHER ¼

539 1066776..   .... 4 .... GUIDE

539 9769787..   .. 20 .... NUT ¼-20 NYLOC

539 1066788..   .... 1 .... GATE

539 1093759..   .... 1 .... SHIELD

539 99063910..   .... 2 .... HCS ¼-20 x 1½

539 05255111..   .... 1 .... SEEDER CABLE

539 10668012..   .... 1 .... MOUNT

539 10735713..   .... 1 .... SEED DIAL

539 10026614..   .... 2 .... HCS ¼-20 x 1¼

539 10668415..   .... 1 .... SEED LID

539 99054816..   .... 2  ... HCS ¼-20 x 1

539 10680617..   .... 1 .... SEED WINDOW

539 99007418..   .... 1 .... RHSNB ¼-20 x ¾ GR2

539 99099719..   .... 1 .... WINGNUT ¼-20, NYLOC

539 10724620..   .... 2 .... WINDOW CLIP

540 20014021..   .... 1 .... DECAL, SEED APPLICATION

540 20014322..   .... 1 .... DECAL, OPEN CLOSE

539 05293123..   .... 1 .... CABLE CLAMP

539 97685624..   .... 3 .... WIRE TIE

539 99005525..   .... 2 .... WASHER ¼ SAE



ACCESSORIES
BAGGER

1

2

3

4

5

8

9

10

12

1314

15

1617

18

19

20

21

22

23

24

25

26

28

29

3031

32
33

34

35

36

37

27

8

6
7

9

117

6
7

7



ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

ACCESSORIES

539 1308411..   .... 1 .... CHUTE w/ SAFETY DECAL

539 1068032..   .... 1 .... TRAY, BAGGER

539 1072423..   .... 1 .... FRAME, BAG

539 1068464..   .... 2 .... EXTENDER

539 1068355..   .... 1 .... DOOR, SAFETY

539 9902096..   .... 6 .... HCS 5/16-18 x 1

539 9907177..   .. 10 .... NUT 5/16-18 NYLOC

539 9905808..   .. 17 .... HCS ¼-20 x ¾

539 9769789..   .. 17 .... NUT ¼-20 NYLOC

539 99066910..   .... 3 .... HCS 5/16-18 x 1¾

539 99058511..   .... 3 .... NUT 5/16 LOCK

539 99058812..   .... 2 .... HCS 3/8-16 x 2

539 97697913..   .... 4 .... HN 3/8, NYLOC

539 99061314..   .... 2 .... NUT 3/8 LOCK

540 00546415..   .... 1 .... BAG

539 10814316..   .... 1 .... DECAL, BAGGING

539 99056317..   .... 2 .... HCS 3/8-16 x 1

539 10731518..   .... 2 .... SPRING, BAGGER

539 00518719..   .. 24 .... BLADE, RAKE

539 99069220..   .... 1 .... WASHER 5/16

539 10682721..   .... 1 .... CABLE

539 97685622..   .... 2 .... WIRE TIE

539 10684823..   .... 2 .... LANYARD

539 10930424..   .... 2 .... RETAINING RING

539 10731625..   .... 2 .... SIDESHIELD

539 10724426..   .... 1 .... DECAL, HANDLE PIN

539 97698227..   .... 4 .... WASHER 5/8 SAE

539 97643828..   .... 1 .... SPRING

539 99029729..   .... 1 .... PIN 1/8 x 1¼ COTTER

539 99003730..   .... 2 .... PIN ¾ COTTER

539 11086531..   .... 1 .... GRIP

539 99051732..   .... 1 .... WASHER 3/8

539 99086133..   .... 1 .... RHSNB 5/16-18 x 1¾

539 11098234..   .... 1 .... CLAMP, BAG

539 13083635..   .... 1 .... BELT

539 11378436..   .... 1 .... PULLEY

539 10271737..   .... 2 .... SCREW 5/16-18 x 5/8 SET


	FRAME
	HANDLE
	FLAIL BLADE
	DELTA BLADE
	SPRING REEL
	DECALS
	ACCESSORIES
	SEEDER
	BAGGER




